
9

10

20

16

11

12

28

17

27

22

5

6

21

18

3

15

23

1

4

14

2

8

24

13

19

7

25

3 CORE ONLY

31

30

3 CORE ONLY

32

29

26

33

34

ITEM NO. PART NUMBER DESCRIPTION QTY COMMENTS:
1 301048 PROCESSED BOTTOM MOTOR HOUSING 1
2 227043 COVER MOULDING DOUBLE GRILL WITH INSERTS 1
3 227887 FAN GUARD 2
4 202005 MOTOR BOTTOM GASKET 2
5 227885 MOUNTING RUBBER 4
6 227886 MOTOR SPACER 2

7
904814 HANDLE COVER 1-SWITCH 2 POLE 16A

1
2 CORE ONLY

904820 HANDLE COVER 1-SWITCH 3 POLE 16A 3 CORE ONLY
8 904996 HANDLE BASE 2 INSERTS 1
9 216290 CABLE CLAMP 1
10 227632 TERMINAL COVER & CLAMP 1 2 CORE ONLY
11 227636 STRAIN RELIEF 1
12 227637 CABLE CLIP 1
13 227635 SWITCH MOUNTING BRACKET (1 SWITCH) 1
14 325128 TMH MOD (DUPLEX) 1
15 219139 M4 NUTSERT 2
16 206562 CONTACT PIN 2
17 905647 DELAY RL PCB [PCB-1336] 1

18
205407 230V 2 STAGE THRO FLOW TAPER FAN MOTOR (DL21104) (MARKED 230V)

2
205405 120V 2 STAGE THRO FLOW TAPER FAN MOTOR (DL21101)

19 220552 RED ROCKER SWITCH (WHITE PRINT) 1
20 220558 SUPPRESSOR ASSEMBLY 1
21 230075 DUPLEX LAMB MOTOR BIMETALLIC OVERLOAD ASSY 1
22 219105 No8 X 5/8 INCH LONG POZI PAN PLASTITE SCREW 13
23 219369 No8 X 1 INCH LONG POZI PAN STAINLESS STEEL PLASTITE SCREW 6
24 219546 M5 X 20MM LONG POZI PAN SEMS SCREW 2
25 219107 NO6.5/8 INCH LG.POZI-PAN.SCREW.Z/PL.PLASTITE 6
26 219090 M4 X 8MM LONG POZI PAN SEMS SCREW 2
27 219414 NYLON PILLAR 2
28 219044 M4 X 16MM LONG POZI PAN SCREW 2
29 227631 TERMINAL COVER & CLAMP (3 PIN) 1 3 CORE ONLY
30 219858 M5 x 8MM HEX WASHER FACED TAPFIX (DIN7500D) 2 3 CORE ONLY
31 220682 230V SUPPRESSOR ASSEMBLY 2 3 CORE ONLY
32 206563 EARTH CONTACT PIN 1 3 CORE ONLY
33 220078 BRASS EARTHING SPACER 1 3 CORE ONLY
34 902207 M4 X 25MM LG 'STETS' SCREW 1 3 CORE ONLY

Numatic International Spare Parts
Model No:

DRAWING: DRW-24998    ISS:A16
Numatic International Spare Parts
Model No:09/02/2018

NB: FOR WIRING SEE DRAWING: WD-0???

HEAD STYLE 27 EXPLODED ASSEMBLY  HEAD STYLE 27 EXPLODED ASSEMBLY  

N/AInternal Code:

PRO



11

8

9

10

27

16

26

21

20

15

22

1

3

4

17

6

5

14

2

23

19
12

18

24

13

7

25

3 CORE ONLY

29

28

3 CORE ONLY

30

31

ITEM NO. PART NUMBER DESCRIPTION QTY COMMENTS:
1 301048 PROCESSED BOTTOM MOTOR HOUSING 1
2 227043 COVER MOULDING DOUBLE GRILL WITH INSERTS 1
3 227887 FAN GUARD 2
4 202005 MOTOR BOTTOM GASKET 2
5 227885 MOUNTING RUBBER 4
6 227886 MOTOR SPACER 2
7 904822 HANDLE COVER 1-SWITCH HARD WIRED 1
8 904996 HANDLE BASE 2 INSERTS 1
9 227636 STRAIN RELIEF 1

10 227637 CABLE CLIP 1
11 220131 CABLE CLAMP 1
12 227635 SWITCH MOUNTING BRACKET (1 SWITCH) 1
13 220015 STRESS RELIEF 1
14 325128 TMH MOD (DUPLEX) 1
15 219139 M4 NUTSERT 2
16 905647 DELAY RL PCB [PCB-1336] 1

17 205405 120V 2 STAGE THRO FLOW TAPER FAN MOTOR (DL21101) 2  
205407 230V 2 STAGE THRO FLOW TAPER FAN MOTOR (DL21104) (MARKED 230V)

18 220552 RED ROCKER SWITCH (WHITE PRINT) 1
19 220558 SUPPRESSOR ASSEMBLY 1
20 230075 DUPLEX LAMB MOTOR BIMETALLIC OVERLOAD ASSY 1
21 219105 No8 X 5/8 INCH LONG POZI PAN PLASTITE SCREW 13
22 219369 No8 X 1 INCH LONG POZI PAN STAINLESS STEEL PLASTITE SCREW 6
23 219546 M5 X 20MM LONG POZI PAN SEMS SCREW 2
24 219107 NO6.5/8 INCH LG.POZI-PAN.SCREW.Z/PL.PLASTITE 6
25 219090 M4 X 8MM LONG POZI PAN SEMS SCREW 2
26 219414 NYLON PILLAR 2
27 219044 M4 X 16MM LONG POZI PAN SCREW 2
28 219858 M5 x 8MM HEX WASHER FACED TAPFIX (DIN7500D) 2 3 CORE ONLY
29 220682 230V SUPPRESSOR ASSEMBLY 2 3 CORE ONLY
30 220078 BRASS EARTHING SPACER 1 3 CORE ONLY
31 902207 M4 X 25MM LG 'STETS' SCREW 1 3 CORE ONLY

Numatic International Spare Parts
Model No:

DRAWING: DRW-24998    ISS:A16
Numatic International Spare Parts
Model No:09/02/2018

NB: FOR WIRING SEE DRAWING: WD-0???

HEAD STYLE 27 EXPLODED ASSEMBLY  HEAD STYLE 27 EXPLODED ASSEMBLY  

N/AInternal Code:

PRO


	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3

	Sheet2
	Drawing View4
	Drawing View5
	Drawing View6


